CERTIFIED MILL TEST REPORT
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I hereby cartity that the contents of this report are

accurate and correct, Alf test results and operations

performed by this material manufacturer are in
compliance with the requirements of the material

QUALITY ASSURANCE

specilications listed in the Specifications Block above.
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